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1. General
1.1. A soft container of MK-14-10 grade having the following characteristics was
tested.
Neaiial Rgbberjed cloth reinforced
with grid of belt bands
Maximum carrying capacity, kgf (Qumax) 14,000
Maximum holding capacity, m’ 15.0
Top structure Closed with loading arm
T T— F}gt blind with discharging
arm
Lifting device (quantity of lifting eyes ) 8
Presence of insert No
Total quantity of layers when piling 4
Overall dimensions, cm 240x240x280
Package group I
Registration number 10414360

1.2 Test types:
- stacking tests;

- tear tests.

1.3 Basis for the testing — Contract No. 331-31/13 dated 31.01.14 with CJSC New

Technologies in Transportation

1.4. The following attended the testing:
From SJSC “New Technologies in Transportation” — Emil A. Akhiundov,
From CJSC MFRI — Evgeny B. Karpovich

From DNV GL — Boris A. Vishniakov

From CJSC Russian Register - [gor G. Sannikov

1.5 The test entity was supplied to the laboratory on April 21, 2014
1.6. The tests were conducted on April 22, 2014 — April 29.2014
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2. Test equipment and instrumentation

Force metering channel DSTU -200-20 consisting of:
e Vi Cont system
e Force-measuring transducer 1798 DSTU-21-200-No.20, bridge No.1,
Certificate No. 1804/314-14 valid up to February 07, 2015.

3. Documents

3.1. Test program for the structural type and safety of soft specialized container of
MK-14-10 grade.

3.2. Methodology IMAN 31-406-14 MI “Soft containers. Topple, Righting, Tear and
Stacking Tests of Container MK-14-10. Test Methodology™.

3.3. Methodology IMAN 31-258-00 MI “Soft containers. Strength Characteristics.
Test Methodology™.

3.4. Certification of Automatic Loading Channels for SNPK2000-300 System.
Methodology IMAN 307-310-00MA.

4. Test procedure

Actions for the container preparation for the testing are explained in the methodology
IMAN 31-406-14 MI “Soft containers. Topple, Righting, Tear and Stacking Tests of
Container MK-14-10. Test Methodology.”

(Information required in the test report is given below for each test type on individual

pages).
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5. Stacking tests

5.1 Container registration number is 10414360.

5.2 Test date is April 28 to 29, 2014.

,-"/l # j »"?/ I /’/I“/'/. . rd / // d

Fig.5.1 Test diagram

5.3 Test conditions
Container loading — not lesser than by 95% of
the container capacity and up to the maximum
gross mass (14 t);

Maximum load P xH - 5494,

Air temperature T C° - 10 to 16;

Test beginning 16:00  April 28, 2014
hour, minm, ate

Test completion 16:00  April 29, 2014

hour, minm, date

Load hold time, hours 24.00

During the testing four used hydraulic cylinders were connected by the equal pressure
scheme. The pressure was controlled with one dynamometer. The load time history

curve is shown in Fig. 5.5.

5.4 Deviations

There were no deviations from the agreed test methodology during the tests.

5.5 Test results

The container shell was not damaged. No container contents were lost.

5.6 Conclusion

The container passed the stacking test.
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Fig. 5.5. Load time history during testing
Test Manager % e E. A. Shishenin
f”/i}epuf‘y Head of Laboratory 31 9—"/ A.V. Aleksandroy
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6. Tear tests

6.1 Container registration number is 10414360.
6.2 Test date is April 29, 2014.
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Fig.6.1 Test diagram

6.4 Deviations

b}

6.3 Test conditions

Container loading — not lesser than by 95% of
the container capacity and up to the maximum
gross mass (14 t)

Load P, xH - 274.7

Load G, xH - 140.0

Air temperature T c’ - 16

Test beginning 16:05 Adpril 29,2014
hour, minm, ate

Test completion 17:20  April 29,2014

hour, minm, date

Initial cut length Ly mm - 300
Hold time under load P, min. 15. 00
(see Fig.6.1a)

Hold time under load G, min. 15. 00

(see Fig.6.1b).

There were no deviations from the agreed test methodology during the tests.

6.5 Test results

The cut length after the testing was L = 305 mm.

: . L~
The cut length increase after the testing was L-L, -100= 1.6 %

6.6 Conclusion

The container passed the tear test.

0
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Fig. 6.1 Container under load 28 tf before tear testing

Fig. 6.2 Container under load 14 tf during tear testing
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Fig. 6.2 Container after tear testing

7/
Test M / M hi i
Fest Manage Z . , E. A Shishenin

Deputy Head of Laboratory 31 (25 ,//;f// AV. Aleksandrov

)
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7. Receipt inspection report AR — AR107 P.4-1

St.Petersburg April 28, 2014.

The soft container of MK-14-10 grade was manufactured in JCSC “New
Technologies in Transportation” (Moscow) by Specification 2297-001-56579756-06,
approved by Federal Agency “Roszheldor” and JSCo Russian Railways.

Container registration number is 10414360.

Container visual examination and measurement of main dimensions demonstrated the
container structure compliance with the drawings. No damage was found in the
container shell and loading grippers.

Conclusion: admit the container for the testing.

o
Test Manager ol Z P E.A. Shishenin
Senior Research Fellow ’
Lead Engineer of Section 314 //j/&/( S.G. Vagengeim
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8. Report AR- AR107 P.4-2

stacking testing

St.Petersburg

The soft container mass evaluation

Report
Mass evaluation for the soft container of MK-14-10 grade during the

April 28, 2014

We, undersigned, have compiled this report that we have weighted the soft container
of MK-14-10 grade using the “Force metering channel No. DSTU-200-20". Container
registration number is 10414360.
In the result of direct measurement it was established that the container mass with the
pressure disk was equal to (14000+200) kg. The mass evaluation error complied with
RMRS requirements to the accuracy, with which the container mass is to be

evaluated.

Test Manager

Senior Research Fellow

Lead Engineer of Section 314 /ﬁﬁ/7
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.~ E.A. Shishenin

S.G. Vagengeim
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9. Certificate on calibrating instrumentation
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OEJEPAJILHOE FOCYAAPCTBEHHOE YHUTAPHOE ITPEATIPUS TUE
“KPhUIOBCKHWM IOCY JAPCTBEHHBIN HAVUHBIN LIEHTP”

Merponorugeckas ciyx6a

CEPTHUOUKAT Ne _1804 /314-14
0 KaIMGpPOBKe CPEJICTRA H3MEPEHUS

Cpox aeHcTBHS 10
« 07 » beppans 20151,

Kanan maMepenus cust No JICTV-200-20 (314 cextop) B cocTage:
1. Cuctema “ViCont”,

2. atuuk cuiousmeputensueii 1798 JICTY 2M-200 Ne 20, moct Ne 1 (co CTOPOHLI IUMIILIHKA).
T

CpeacTea 1 cocTas)

PE3YJIBTAT KAJIMBPOBKU

Iuanazon usmepenus cuisl 20-200 kH (pactaxenue)
paHuIE! OTHOCHTEILHON HOIPENTHOCTH H3MEPEHHS CHIEI IPK JOBEPUTEILHOM BePOSTHOCTH
0.95 (pacurmpennas HeonmpeneneHHOCTE ¢ KoahduuuenTOM oxBaTa 2) paBuel + 1.0 %

Ycaopus npoBeeHns KaTHOPOBKY: __TeMIEPATYPA OKPYXKAIOMEro Bozayxa  +18 ° C:
arMocheproe jmasnenne 98 xIla: OTHOCHTENEHAs BIAXHOCTE Bo3ayxa 70 %.

KanubpoBKa BBIIOIHEHA B COOTBETCTBAY ¢ TpeOoBannamy MeToquky UMSIH 307-82-02 MK

3AKJTHOUEHUE: Kanan uamepenus cuael No ICTV-200-20 #a 0cHOBaHHM pe3yiIbIaToB
kanmuOpoBky (mpotokon Ne 547 ot 07.02.14 1.) jomyckaercs K
IPAMEHEHHIO B Xa4yecTBe paGoyero cpesicTsa Ipy NIPOBEJEHHN

[OPOYHOCTHEIX HCIBITAHMH
{IOFYCKALTCA, HE AOMYCKACTCH K TIpUMEHEHUIO}

Beaymwmii umkenep 314 cexropa g % A.A. lynue

(AomAHOCT o { f3) (4.0 hanrand)

TJIABHBIN METPOJIOT B. JI. Mopozos

(0. pasmana)
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10. Certificate of soft container MK 14-10
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IHACIHIOPT
MArKoro koureiinepa MK-14-10 « 7 77» 520/%

Hsrotornrens: 3A0 «HoBble TEXHONIOTHH B TEPEBOIKAX) 5
Anpec musrotosntens: 125009,Pocens, Mockea,

Manssit I'resgraukoBekuii nep., nom12,c1p.4,
Ten./@axc:(495) 629-69-01

® 3aBojcKoil HOMEp KoHTelHepa
(cooTBeTCTBYET ,H%Mepy CeTKH) f 0 f/ f Z/ ﬁ 6 o
 JlaTa MIrOTOBIICHHA A7 0Y TS
® Yeprex 0-20954.00
e TeXHUYECKHE YCAOBUA TV 2297-001-565797565-06
@ ['Py3000IBEMHOCTD 14000kr
® Kosdpunment GesonacHocT 6:1
® CeprruxaTsl COOTBETCTBHS KOHTEHEpa:
- Toccranmapra Poceun POCC RU.AS02.H42220
- Lloyd's Register ' Ceprudiurar Ne 7/00005
® Bec noposkHETo KoHTeHHepa, He fonee 70kr

Hasnauenwne: J{is TPaHCTIOPTHPOBANHA H BPEMEHHOrO XPAHEHHS ChIEYYIX

DNIPOLYKTOB MIPH TEMIEPATYpe OKpyKawommeii cpes! o Munyc 40 no mmoc 60°C.
OKCIUYaTHPOBATE KOHTEHHEPH! B COOTBETCTBIM € « PYKOBOACTBOM 110 3KCITYATALIUN
26469-01P3».

Tapantau usrotosuTeNs: M3roToBHTEIL rapaHTHPYET COOTBETCTBIE
koHTeliHepa TpeOOBaHAM TEXHIUYECKHX yenosnii TY 2297-001-565797565-06 mpu
coBMioNeHIH NOTPe6HUTENeM YCTOBHIT SKCILTYaTALA, TPAHCTOPTHPOBAHKES ¥ XPAHEHUS.

Tapantuiisasiii cpok ¢y 0B kOHTeliHepa ycTanasnusaerca | 1oz co nHs
H3TOTOBIEHMU, BKIFOYAS BPEMS XPAHEHUS, TPRHCTIOPTHPOBAHHS W SKCTUTY ATAIHH.

CpoK IKCIUTyaTaldH MOXKET GBITh MPOIVIEH O PE3yJIBTATaM IKCIIPECT UCTIBITAHKA
Ha 0CTaTo4HYI0 MPOYHOCTS 0 MeToauke NeMH-009.

Pykosoaurens npezmpmmm % ./ 3. A Axynrnos /

Konrponep OTK 75 7// VLAV CLE O
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